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Pharmacological treatment of mild cognitive impairment and 
preclinical Alzheimer’s disease

The prevalence of Alzheimer’s disease (AD) is increasing as the global population ages. Currently available treatments for AD target 
cholinergic and glutamatergic neurotransmission. There have been modest symptomatic effects, but disease modifying effects have 
not been accomplished. Mild cognitive impairment (MCI) is a term to describe clinical intermediate state between normal cognition 
and very mild dementia, especially AD. Still controversy surrounds their characterization, definition and especially treatment applica-
tion in clinical practice. Therefore, innovations in clinical trial designs are necessary, including revised diagnostic criteria and treat-
ment at the earliest stages of AD. Several prevention trials started in 2013, emphasizing these innovative principles of clinical trial 
design. In this review, we will discuss MCI treatment of pharmacological approach and the paradigm shift for AD clinical trials and 
ongoing preventative trials.
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Table 1. Pharmacological interventions for Alzheimer’s disease prevention trials 

Alzheimer’s disease-specific pharmacological intervention 

• Donepezil (5 mg/day, 10 mg/day, or 5 mg/day for 42 days followed by forced dose escalation to 10 mg/day)

• Rivastigmine (3-12 mg/day)

• Galantamine (16 mg/day or 16-24 mg/day)

• Galantamine (16 mg/day) + memantine (20 mg/day)

Non-specific pharmacological interventions 

Non-steroidal anti-inflammatory drugs

• Naproxen (400 mg/day)

• Celecoxib (440 mg/day)

• Rofecoxib (25 mg/day)

• Trifl usal (900 mg/day)

Antihypertensive treatment

• Lisinopril (10-40 mg/day)

• Candesartan (8-32 mg/day)

• Slow-release indapamide (1 5 mg/day) with optional perindopril (2-4 mg/day)

• Nitrendipine (10-40 mg/day) with enalapril (5-20 mg/day), hydrochlorothiazide (12 5-25 mg/day), or both

• Perinopril (4 mg/day) with optional indapamide (2 5 mg/day [or 2 mg/day in Japan])

Hormone replacement therapy

• 17 -oestradiol (1 mg/day) and norethindrone (0 35 mg on 3 days per week)

• Conjugated equine oestrogen (0 625 mg/day)

• Conjugated equine oestrogen (0 625 mg/day) + medroxyprogesterone acetate (2 5 mg/day)

Other

• Intensive glycaemic control targeting HbA1c to less than 6 0% using various antidiabetic treatments

• Ginkgo biloba (240 mg/day)

Nutritional interventions

Homocysteine-lowering vitamins:

• Vitamin B12 (1,000 g/day)

• Vitamin B12 (1,000 g/day) + folic acid (400 g/day)

• Vitamin B12 (400-500 g/day) + folic acid (2-2 5 mg/day) or folate (800-1,000 g/day) + vitamin B6 (10-25mg/day)

Fish oil or omega-3 fatty acids:

• Docosahexaenoic acid (DHA; 900 mg/day)

• DHA (500 mg) + eicosapentaenoic acid (EPA; 200 mg/day)

• Fish oil (1,800 or 400 mg/day EPA-DHA)

Other:

• High-dose (990 mg/day), medium-dose (520 mg/day), or low-dose (45 mg/day) flavanol supplement

• Vitamin E (2,000 IU/day)
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Table 2. Currently proposed disease-modifying therapies for Alzheimer’s disease

Target pathway Drug mode of action Status of clinical trial

Amyloid  A  production BMS-708163 -secretase inhibitor Phase II, discontinued

 EHT0202 -secretase stimulator Phase II, completed

EVP-0962 -secretase modulator Phase II, single center

Tarenflurbil -secretase modulator Failed in phase III

Semagacestat -secretase inhibitor Failed in phase III

TTP488 RAGE inhibitor Phase IIb

 A  aggregation Tramiprosate  A  aggregation Failed in phase III

 A  clearance Crenezumab Passive immunization Phase II, completed

Solanezumab Passive immunization Phase III

Gantenezumab Passive immunization Phase II 

IVIG newGAM Passive immunization Phase II 

Affitope AD02 Active immunization Phase II, completed 

CAD106 Active immunization Phase II

Tau  tau aggregation TRx0237 Tau aggregation inhibitor Phase III 

Epothilone D Microtubule stabilizer Phase I

Neurotransmitter Varenicline Nicotine agonist Phase II, discontinued 

Lu AE58054 5-HT6 antagonist Phase III 

Other Simvastatin Immunomodulation Phase II

Thalidomide TNF-  inhibitor Phase II

Intranasal insulin Synaptic modulation, Regulate A Phase II, completed 

A , beta-amyloid; RAGE, receptor for advanced glycation end products
Source: http://www.clinicaltrials.go
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